

# Certificate

of participation in the proficiency test

Tensile test steel. Solid round bars  
NBSV-2008 (0907)

organized by the  
**Institut für Eignungsprüfung**  
Carlsstraße 9  
D-40108 Köln

The testing laboratory

**Calidad y Técnica Industrial S.A. de C.V.**

**Quality Assurance**

Callejón No. 89 / Col. Industrial La Loma

C.P. 54060 Tlahuepanda, Edo. de México

Laboratory Code: 285

has participated with the following results:

Proof strength	$R_{p0.2}$	Z=	0.7	satisfactory
Tensile strength	$R_m$	Z=	0.8	satisfactory
Percentage elongation after fracture	A	Z=	1.6	satisfactory
Percentage reduction of area after fracture	Z	Z=	0.9	satisfactory

Ref. 07.10.0002



Prof. Dr. Ing. R. Pöschel  
Head of Inspector Office



CEP46-027006